3

TEAC

TEAC

SERVICE MANUAL

MC-DX10

MICRO Hi-Fi SYSTEM

COMPACT
DIGITAL AUDIO
NOTES CONTENTS

@® PC board shown are viewed from parts side. 1 SPECIFICATIONS 2
@ The parts with noreference number or no parts number 2 ADJUSTMENT AND CHECKS 3
in the exploded views are not supplied. 3 EXPLODED VIEW AND PARTS LIST 5

@® Asregards the resistors and capacitors, refer to the
circuit diagrams contained in this manual. 4 PC BOARDS AND PARTS LISTS 10
® /\ Parts marked with this sign are safety critical 5 WIRING DIAGRAM 18
components. they must be replaced with identical 6 INCLUDED ACCESSORIES 20

components - refer to the appropriate parts list and
ensure exact replacement.



MC-DX10

Amplifier Section
Output Power:
Output to Subwoofer:

Frequency Responce :

Tuner Section
FM
AM (MW)

CD Player Section
Frequency Responce

Signa-to-Noise Ratio

GENERAL

Power Requirements:

Power Consumption:

Dimension (WxHxD):

Weight: (net)

Standard Accessories:

1 SPECIFICATIONS

5 watts per channel (RMS, 8 ohms)
15 watts per channel (RMS, 8 ohms)
50 Hz to 20 kHz

87.5MHzto 108.0 MHz
522 kHzto 1620 kHz

50Hzto20kHz
Better than 80 dB

230V AC, 50Hz

60 W

Main Unit 216x 165x 78 mm
Speaker 193 x 156 x 65mm
Subwoofer 161 x218x355mm
Main Unit 1.1kg

Speaker 0.65kg

Subwoofer 4.8 kg

Owner’s Manual x 1

Warranty Card x 1

Subwoofer Audio Cable x 1
Subwobdfer Power Cable x 1

Set of Speaker Cable x 1

Remote Control (with battery) x 1

e Design and specifications are subject to change without notice.

® [llustrations may differ slightly from production models.



MC-DX10
2 ADJUSTMENTS AND CHECKS

2-1 TUNER SECTION

e Useascrewdriver with a plastic or ceramic grip for all adjustment.

2-1-1 FM adjustment

1. Set the function switch to the FM position.

2. Connect the signal generator output through a 75 ohm dummy
antenna to "ANT" on MAIN PCB.

3. Connect the oscilloscope to the speaker terminal.

4. Set the signal generator as listed in the alignment chart.

2-1-2 AM adjustment

1. Set the function switch to the AM position.
2. Connect the test loop antenna across the output of the signal generator.
3. Connect the oscilloscope to the speaker terminal.

4. Set the signal generator as listed in the alignment chart.

2-2 Adjustment and Test Points

AM ANT COIL

T502

o @)

MC-DX10 TUNER PCB




MC-DX10

2-2-1 FM/AM alignment chart

ITEM

SG SETTING

87.5MHz

TUNER SETTING

ADJUSTMENT POINT

ADJUSTMENT

|

1kHz, +/-22.5kHz dev.

Repeat step 2

450kHz

1.EM 87.5MHz L502 ; ) )
band 1kHz, +/-22.5kHz dev. Adjust for max.output
108MHz 108MHz CT502
1kHz, +/-22.5kHz dev.
90MHz
90MHz L501 i
. |KHz, +/-22.5kHz dev. Adjust for max. output
2. Tracking
and best waveform.
106MHz
106MHz CT501

1kHz, 30% mod

Repeat step 3

1. IF adjustment 1kHz, 30% mod 603kHz T502 Adjust for max. output.
522kHz

2. AM band 1kHz, 30% mod 522kHz T503
1620kHz

i 1620kHz CT504
1kHz, 30% mod Adjust for max. output
and best waveform.
603kHz 603kHz AM ANT COIL
. 1kHz, 30% mod

3. Tracking

1404kHz 1404k Hz CT503

3-1 CD SECTION

Auto alignment.




MC-DX10
3 EXPLODED VIEWS AND PARTS LIST

EXPLODED VIEW -1

NN EXPLODED VIEW-2
‘:‘“ \ Left Flat Panel speaker Assy
5 R // 9601-025220-801 !



MC-DX10

EXPLODED VIEW-1

REF.NO PARTS NO. DESCRIPTION REMARKS
1-1 6600-020346-000 GUIDE PIN SHAFT

1-2 6001-250301-000-04 TEAC MC-DX10 TRAY DOOR
1-3 6001-250310-000-04 LENS DISPLAY

1-4 6001-250303-000-03 TEAC MC-DX10 FRONT HOUSING
1-5 6001-250302-000 WINDOW

1-6 9401-025201-171 OPEN SWITCH PCB ASSY

1-7 8501-025100-100 MOTOR BRACKET ASSY

1-8 3009-213000-200 SONY CD MECH

1-9 6600-170076-000 CUSHION 5CD, 30DEG

1-10 6001-250304-000 BRACKET CD MECHA

1-11 9401-025201-321 TUNER PCB ASSY

1-12 6001-250335-000 PCB BRACKET

1-13 9401-025201-181 SERVO PCB ASSY

1-14 9401-025203-571 AUDIO PCB ASSY

1-15 6501-250304-001 WEIGHT

1-16 6001-250321-000-07 TEAC MC-DX10 RATING LABEL
1-17 6001-250322-000-04 FUNCTION INLAY

1-18 9401-025201-531 I/O PCB ASSY

1-19 6001-250307-000-02 MC-DX10 W/O BN R/P

1-20 6600-070131-000 RUBBER FOOT

1-21 9401-025200-171 CLOSE SWITCH PCB ASSY
1-22 6001-250306-000 BUTTON A

1-23 6001-250305-000-04 TUNNING SCANBUTTONS
1-24 6001-250306-000-05 FUNCTION BUTTONS

1-25 9401-025204-231 MCU PCB ASSY

1-26 6501-250307-000-01 WEIGHT BOTTOM

1-27 7102-710006-022 WASHER 2.7x10x0.6

1-28 7102-712706-022 WASHER D2.7 x12.7X0.6

1-29 7002-005002-022 SCREW M2x5 PTP P/H

1-30 7002-005002-051 SCREW M2X5 PTP F/H BLK
1-31 7002-006002-021 SCREW M2 x6 PTP P/H BLK
1-32 7002-008002-151 SCREW M2 x 8 PTP HEX BLK
1-33 7002-010002-021 SCREW M2 x 10 PTP P/H BLK
1-34 7002-605002-131 SCREW M2.6 5PTP PW/HBLK
1-35 7002-606002-021 SCREWM2.6 x6 PTP P/H

1-36 7002-610002-112 SCREW M2.6 x 10 PTP B/H
1-37 7003-006002-031 SCREW M3x6 PTP 1/P BLK
1-38 7003-008002-111 SCREW M3x 8 PTP B/H BLK




EXPLODED VIEW-2

MC-DX10

REF.NO PARTS NO. DESCRIPTION REMARKS
2-1 9601-025220-801 MC-DX10( LEFT) FLAT PANEL SP ASSY
2-2 2330-002901-006 RCR JACK (WHITE)

2-3 6501-250301-000-01 SPEAKER GRILL

2-4 6600-120030-930 SCREW NUT M3x9.3

2-5 6001-250312-000 BRACKET COVER SPEAKER
2-6 6001-250318-000 PANEL SPEAKER

2-7 6600-170095-000 RUBBER PAD

2-8 6600-200008-000 DOUBLE SIDE ADHESIVE RING
2-9 6600-210109-001 SPONGE-1 98x6x5MM

2-10 6600-210110-001 SPONGE-2 148x6x5MM

2-11 6600-210138-004 SPONGE 139x6x6

2-12 6600-210139-005 SPONGE 172x6x6

2-13 4099-250800-000 EXCITER 8 OHM 25MM 10W
2-14 6600-210121-000 SPONGE-3 25x5.2MM

2-15 6001-250319-000 SHIELD PLATE

2-16 2330-002901-007 RCR JACK (RED)

2-17 6600-070131-000 RUBBER FOOT

2-18 6501-250302-000-06  MC-DX10 SPEAKER FRAME
2-19 7002-005002-151 SCREW M2x5 PTP HEX BLK
2-20 7003-008010-151 SCREW M3 x8 MC HEX BLK
2-21 7003-010002-151 SCREW M3x10 PTP HEX BLK




MC-DX10

EXPLODED VIEW-3

\ )

Favs AN

A/

=\

\
| \
S / o P
\ ’
- Nove NV \ /
- RN o
\ \ \
/ \ \
\ N
ey
’
\ (P y
-— <
N o / .
- / N \
~ N\ e )( o o o
o
o o
\ /
/ / N
/ / NN
/




MC-DX10

EXPLODED VIEW-3

REF.NO PARTS NO. DESCRIPTION REMARKS
3-1 6001-250327-000 PLASTIC PLATE

3-2 6600-210141-000 EVA PAD 40x19.1x1.5

3-3 6001-250326-000 PCB COVER

3-4 9401-025210-531 SUB-WOOFER OUTPCB ASSY

3-5 6501-250313-000 PCB STAND

3-6 9401-025201-091 SUB-WOOFER POWER PCB ASSY
3-7 6501-250310-000-11 REAR PLATE

3-8 6501-250315-000 HEAT SINK

3-9 4031-000002-000 FUSE HOLDER

3-10 2401-020120-009 POWER SWITCH 10A/250V

3-1 2610-218309-903 1830MM AC POWER CORD, VDE PLUG
3-12 6600-180009-000 AC CORD STOPPER

3-13 3200-042261-403 TRANSFORMER 230V/50HZ

3-14 6600-170098-000 RUBBER PAD 66.6x30x2

3-15 6600-170097-001 RUBBER PAD

3-16 6600-210131-000 EVA PAD 143x12x1.5

3-17 6600-210130-001 EVA PAD 163x12x1.5

3-18 6001-250334-000-03 MC-DX10 SUB-WOOFER HOUSING
3-19 6600-210129-000 EVA PAD

3-20 6600-990069-000 SUB-WOOFER SOUND BOX

3-21 6001-250333-000 AIR PIPE

3-22 6600-070130-000 FOOT - SW

3-23 6600-210136-000 EVA PAD

3-24 3104-000000-005 MC-DX10 SUB-WOOFER SPEAKER
3-25 7103-709010-022 WASHER M3.7x7x9x1

3-26 7104-010010-022 WASHER M4x10x1MM

3-27 7104-212010-022 WASHER 4.2x12x1

3-28 6600-120030-001 HEX NUT M3x5.5x2.4MM

3-29 6600-120035-000 HEX NUT M3.5x6x2.8T

3-30 7002-608002-062 SCREW M2.6x8 W/H

3-31 7003-006001-111 SCREW M3x6 STP B/H BLK

3-32 7003-008003-111 SCREW M3x8 BTB B/H BLK

3-33 7003-010001-021 SCREW M3x10 STP P/H BLK

3-34 7003-010002-021 SCREW M3x10 P-TYPE P/H BLK
3-35 7003-010010-111 SCREW M3x10 MC B/H BLK

3-36 7003-012010-111 SCREW M3x12 MC B/H BLK

3-37 7003-512010-111 SCREW M3.5x12 MC B/H BLK
3-38 7003-514012-081 SCREW M3.5x14 T/H BLK

3-39 7003-518012-021 SCREW M3.5x18 P/H BLK

3-40 7003-518012-081 SCREW M3.5x18 T/H BLK




10

MC-DX10

TUNER PCB ASSY -TOP

4 PC BOARDS AND PARTS LIST

REF.NO PARTS NO. DESCRIPTION REMARKS
9401-025201-321 TUNER PCB ASSY
4801-250320-001 TUNER PCB

CF502 1603-107003-991A FILTERLT10.7MA5

CF503 1603-450001-002 FILTER LTP450B

CN401 2300-004000-001 STRAIGHT CONN.WAFER 4PIN

CN501 2300-006000-001 STRAIGHT CONN WAFER 6PIN

CT501-504 1210-099900-002 TRIMMER CAP 10P

D401 1402-471201-200 ZENER DIODE 4V7

D501,502 1400-101000-000 DIODE ISV101

D505 1402-430001-200 ZENER DIODE 4V3

D507,508 1400-149000-000 DIODE ISV149

IC501 4121-040053-000 IC - TA2104BN

L503,504 1500-802300-000 INDUCTOR COIL 8MH

L401 1504-470300-100 AXIAL INDUCTOR 47UH

L501,502,506B 3201-355080-000 FMRF COIL 0.8x5x3.5T

L508,509 3206-963190-000 4.7MH COIL

T503 3206-962844-000 AM OSC-N02401

T502 3206-962845-000 AM IF COIL- N0456

Q401-404,501, 1300-945000-100 TR-KSC945

Q505,506

Q405,512 1300-167400-100 TR-C1674

Q504 1301-855000-100 TR-8S8S8550

Q508,509,510 1300-114000-400 TR-DTC114YS

XT401 1600-720002-000 CRYSTAL 7.2 MHZ

XT501 1603-107003-998A FILTERJT10.7MG80

TUNER PCB ASSY -BOTTOM

REF.NO PARTS NO. DESCRIPTION REMARKS

1C401 4192-570103-000 IC-TC9257F

Q511 1300-945000-100 TR - KSC945




TUNERPCB-TOP

MC-DX10

1"



MC-DX10

SERVO PCB ASSY - TOP

REF.NO PARTS NO. DESCRIPTION REMARKS
9401-025201-181 SERVO PCB ASSY
4801-250180-001 SERVO PCB
CN2 2300-009000-000 STRAIGHT CONN WAFER 9PIN
CN8 2300-003000-001 STRAIGHT CONN WAFER 3PIN
U1 4194-620123-000 IC - TC9462F
us3 4121-530103-000 IC - TA2153FN
SERVO PCB ASSY -BOTTOM
REF. NO PARTS NO. DESCRIPTION REMARKS
c35 /N 1102-102014-000 CE, 16V 1000UF
CN1 2300-006010-000 HORIZONTAL CONN WAFER 6PIN
CN5 2301-016901-000 STRAIGHT CONN 16PIN FILM TYPE CABLE
D1,2 1401-141480-000 DIODE - 1N4148
L3 1504-470300-100 AXIAL INDUCTOR 47UH
L4 1504-100300-100 AXIAL INDUCTOR 10UH
Q1 1300-901300-101 TR-9013G
Q2,3 1300-901400-100 TR-9014C
Q4,5 1301-901500-100 TR-9015C
Q6 1301-772000-201 TR-2SB772
Q7 1300-212000-100 TR-C2120Y
u2 4172-910003-000 IC - TA7291S
U4 4120-920053-000 IC - TA2092N
us 4178-080302-600 IC - L7808CV
X1 1600-169343-000 CRYSTAL 16.9343
71,2 1402-560000-000 ZENER DIODE 5.6V

12




SERVO PCB - TOP

MC-DX10

50 OD

(

i
%

: QO
~D5;ngp 9-

SERVO PCB - BOTTOM

13



MC-DX10

MCU PCB ASSY -TOP

REF.NO PARTS NO. DESCRIPTION REMARK
9401-025204-231 MCU PCB ASSY
4801-250230-001 MCU PCB

LCD101 3110-538300-000 LCD DISPLAY

LED101,102 3100-334010-000 LED D3MM - BLUE

Q104 1301-124000-400 TR-DTA124ESA

Q105 1300-114000-400 TR-DTC114YS

REM101 3001-203801-000 INFRARED SENSOR IRM-2038

SW101-113 2400-020200-000 TACH SW 2P2T

MCU PCB ASSY -BOTTOM

REF.NO PARTS NO. DESCRIPTION REMARK

CN101 2300-010010-000 RIGHT-ANGLE CONN WAFER 10PIN

D101,103,104 1401-141480-000 DIODE 1N4148

D102 1402-620001-200 ZENER DIODE 6.2V

IC101 4187-260103-000 IC - TMP87EP26F-1J15

L101-103 1504-101300-100 AXIAL INDUCTOR 100UH

Q101 1300-174000-100 TR-2SC1740

Q102 1300-212000-100 TR-C2120Y

Q103 1300-114000-400 TR-DTC114YS

XT101 1600-737282-990 CRYSTAL 7.3728MHZ

XT102 1600-327680-991 CRYSTAL 32.768 KHZ

/O PCB ASSY -TOP

REF.NO PARTS NO. DESCRIPTION REMARK
9401-025201-531 1/0 PCB ASSY
4801-250530-001 I/CPCB

CN302 2303-003900-000 DC POWER JACK

CN303 2320-003900-000 3PIN HEADPHONE JACK

CN305 2330-004990-001 RCA JACK 4PIN

D1 1401-141480-000 DIODE 1N4148

Q301,303,304 1300-174000-100 TR-28SC1740

Q305 1301-200300-100 TR-KSR2003

I/OPCB ASSY -BOTTOM

REF.NO PARTS NO. DESCRIPTION REMARK

Q302 1300-174000-100 TR-2SC1740

14




MCU PCB -TOP

~

MCU PCB-BOTTOM

/O PCB-TOP

[ 1

MC-DX10

ol2le .

TR

03

I/OPCB-BOTTOM

R30

15



MC-DX10

AUDIO PCB ASSY - TOP

REF.NO PARTS NO. DESCRIPTION REMARK
9401-025203-571 AUDIO PCB ASSY
4801-250570-101 AUDIO PCB

D201 1402-471201-200 ZENER DIODE 4.7V

D202 1401-141480-000 DIODE 1N4148

1C202 4120-780053-000 IC - TA2078P

IC205 4178-090311-600 IC - NJM78L09A

AUDIO PCB ASSY -BOTTOM

REF.NO PARTS NO. DESCRIPTION REMARK

1C201 4194-220103-000 IC-TC9422

1C203,204 4145-580104-200 IC - NJM4558

SUB-WOOFER POWER PCB ASSY

REF.NO PARTS NO. DESCRIPTION REMARK
9401-025201-091 SUBWOOFER POWER PCB ASSY
4801-250090-001 SUBWOOFER POWER PCB

301,302 /N 1102-332024-000 CE, 25V 3300UF

D301-304 /N 1401-154010-000 DIODE 1N5401

IC1,2 4145-580051-601 IC - NJM4558D

IC3,4,5 4120-300342-600 IC - TDA2030AV

JP1B 2300-004100-004 STRAIGHT WAFER 4PIN

LSP,RSP 2300-002100-003 STRAIGHT CONN WAFER 2PIN

Q1.2 1300-218150-100 TR-2SC1815Y

ZD1 1402-821201-200 ZENER DIODE 8.2V

ZD2 1402-047401-000 ZENER DIODE 1N4740A

SUB-WOOFER OUT PCB ASSY

REF.NO PARTS NO. DESCRIPTION REMARK
9401-025210-531 SUBWOOFER OUT PCB ASSY
4801-250531-001 SUBWOOFER OUT PCB

D305-308 1401-140040-000 DIODE 1N4004

DC 2303-003900-000 DC POWER JACK

FUSE2 /MA\ 4030-618002-001 FUSE T2A/250V

Ic7 4178-120302-600 IC-L7812

LED1 3100-000030-001 LED D3MM - GREEN

LR IN 2320-005900-001 PHONE JACK 5PIN

SPOUT 2320-004900-000 RCA JACK 4PIN

16




AUDIO PCB-TOP

MC-DX10

213
c217

]
+

€228
€219
R210
8 Ro47

B
€225 Q
Ll e
x021
bl
E§EE
i
=

€227
223

(2204

0255% ;

€253
R259

0249,

207Dt

§ 5§28 | ‘]cuzm 0
B8 s ‘@"’ onzo1 AT ! @
Ol ?ijE;;é 8 Lot cats
IR S R209
e 0236 eah CN203
@ @I:I s
\ 23302 R24%  roma 229
AUDIO PCB-BOTTOM
@ 4801-250570-001 AUDIO PCB-REV.A ] [ s it )
R249 02R42445 Eu |_|
. LS ot
2{:|] (I C@ 1204
o S+
1C201 §H ~ ,—I:
By & bk
Q
SUB-WOOFER POWER PCB
Oy T3 | Ics Tt ic4 qmzoE | 103 | WSOl 4
R121
9222[:] BTL BASS 2 3 R-IC o112 L-1C RSP
gll= HH 8
e (0 b T TIZ
Cl14 .5’ T HS2
Ea C20 cus
€2 J_ CID?_ R108
il es s
5 - i
(5 3
=athae
c106 |
bt Pl S
°T e (my Ecuo@
940 otossoaoor 4195

SUB-WOOFER OUT PCB

250V28

FUSE2

ZﬁZBOV

|:| RISK OF FIRE-REPLACE
i FUSE AS MARKED
94UO =T

c309

JPLA

DQN

HS3

5

Wso1_4
4801-250531-001

Hs4

LR IN

Ji1

R SD_L SH

SP_0OUT

17



MC-DX10

5 WIRING DIAGRAM

TUNER PCB [

TO SERVO PCB CN2 TOMCUPCBCN103

SUB-WOOFER POWER PCB

TO SUB-WOOFER OUT PCB JP1A

18

TO SUB-WOOFER OUT PCB JP2



TO CD MECH

SERVO PCB

TO CD MECH

AUDIO PCB

(m] OOOOO“
000

TOMCU PCBCN101

[

Q

c—2

)
0,0,0n0
00

CHO)

9

MC-DX10

TO1/OPCBCN301

O OO OO {
(e]e]ulule]le}
Qo0 (@] )5

OOOOOOL

-
o
>
c
=)
o
o
o
@
o
z
N
<2

¥OLOWOL

TOMCUPCBCN102

TOMCU PCB CN104

19



MC-DX10

6 INCLUDED ACCESSORIES

INCLUDED ACCESSORIES

REF.NO

PARTS NO.

DESCRIPTION

REMARKS

20

5100-012500-900
2611-320009-900
2620-220000-900
4090-302032-001
9805-012500-401

INSTRUCTION BOOK - ENG/ITALIAN
2M DOUBLE CHANNEL AUDIO CABLE
2M DC POWER CABLE

BUTTON LI BATTERY 3V

REMOTE CONTROL (RC940)




MC-DX10

TEAC

TEAC CORPORATION 3.7-3 Nakacho, Musashino-shi, Tokyo 180-8550, Japan Phone:(0422)52-5081

TEAC AMERICA, INC. 7733 Telegraph Road, Montebello, California 90640 Phone: (323)726-0303

TEAC CANADA LTD. 5939 Wallace Street, Mississauga, Ontario L4Z 1Z8, Canada Phone: (905)-890-8008

TEAC MEXICO, S.A.De C.V. Campesinos 184,Col. Granjas Esmeraida, 09810, Mexico Phone: (525)-581-5500

TEAC UK LIMITED 5 Marlin House, Croxley Business Park, Watford, Hertfordshire, WD18 8TE, U.K. Phone: 01923-819699

TEAC DEUTSCHLAND GmbH Bahnstrasse 12, 65205 Wlesbaden-Erbenheim, Germany Phone:0611-71580

TEAC FRANCE S.A. 17, Rue Alexis-de-Tocqueville, CE 005 92182 Antony Cedex, France Phone:(1)42.37.01.02

TEAC NEDERLAND BV Oeverkruid 15,NL-4941 W Raamsdonksveer, Nederland Phone:0162-510210

TEAC BELGIUM NV/SA. c/o TEAC NEDERLAND BV, Oeverkruid 15, NL-4941 W Raamsdonksveer, Nederland Phone:+31-162-510860
TEAC ITALIANA S.p.A. Via C, Cantu 11, 20092 Cinisello Balsamo, Milano, Italy Phone:02-66010550

TEAC AUSTRALIA PTY., LTD. 280 William Street, Melbourne VIC 3000, Australia Phone:(03)9672-2400
A.B.N. 80005408 462

PREPARED IN HONG KONG



R520
TUNER PCB 220R
1/2W
L
il | K
€565 4V3
rsag | ©566 R517
104 50K 104 150K
Q506 KSC945  R544
KSC945
G; 1 6; R521 10K
Q512 £556 K § C527
D508 f— 104
R542 1SV149 2561074 02
R518
47K cT503 AT oo = X pao1 R413 L4
€543 H 103 270R [
c538 104 " 47uH
o n R515 + 47 1/2wW
% 1K
532
7503
N02401 ]} l
WOO[PF c401 402
1 1) 104 220UF
f 0508
i DTC114YS R401 [R402 [R403 [R404
1SV149 :L KoK |k K
Q405 1c401
L oo 25C1674 can oo
c518 1UF —~c516 | e
330PF 104 1 12 oT-4 |2
R516 103 BN o1-3t8— 9
3K3
\C504/ 102 . €410 Mww o127
15 6
» C551 (E or-1
[1155\/01101 . { } ng{ }103 16 frn2 DAt 2
1501<] CT501
R505 i o 502 7 lFnt - cLock I CN4a1
47K €507 R524 C408  R41H 1K R409  isow peroo l ! LATCH
5 it Sl xTf2
g i cs17 R551 CLK
o == 4.7UF K7 5K6 K5 2005 P DATA
.
o] Q501 MUTE
RS04 A AT S KSC945 R547 FM VT L R40s 5|
< of B o o ol
i | N & S 2 ®f & 9 9 3 O ca14 XT401 1ML 7.2MHz
s o o o oo =l o i(lt
58Z8858g5%¢8¢ 104
R ANT §2EEE3IEs -8 c404 403
=1 L w3 =z Z 5w a
r + 3 gezzzgotyg L —
€537 3 3 N% 501 TA‘gEOOJEN 5 25PF 25PF
103 N z = >
RS £5 <L
o ¢ 53 T .5 5K6 C407  R412 2K2
ol o 2833283528 ¢ D)
H 523
l‘mmNm.,Q:g eV R523
Q509
536
+ DTC114YS m4I AM VT
g \V4 c564
103
’ T508 AN _IF E%BF CN501
L csn ' 2 !
}_4 2 POWER
13 104 x1501 =2 |2 21 |GND
R540 i ~ 2 CD
1 s R527 L508 4
WA ——] l L N .- o ROUT
270R 4K7 l 4.7MH s—5>1 [AGND
% ? co24 ] LOUT
525 R525
‘ : a260p 472 15 oo 513
CF503 CF502 Ro28 203 N-C. R563 \%
LTP450B | LT10.7MA5 5K8 L504
C526
8MH TO_W N.C
Q511 %
KSC945 R529 L509
l 4K7 l 4.7MH
€530 R531 C529
8200p 5K6 472
L503
8MH

10

MICRO HI-FI SYSTEM



SERVO PCB

TO AUDIO BOARD
C ’—\/WT
1
V+ L1 c3
v+ 2 CAF03A IOJU
3
GND s L
TROUT 1
PW_GNDI
TLOUT | €29 | | 0.1UF PW_GND+.24
Il 2| OUT(-)1  OUT(-)4|23 CN4
GND 6 HEAT SINK 11 .
ROUT 7 oo mmm oo 5 51 PvCCt PVCC4| 22 5 SLT—
AGND 8 e o — | 41 QUT(+)1 U4 OUT(+)4]2 ‘é — SLT+
LouT 9 Lo c24 ' T470pF 5| VIN VIN4 | 20 =) 7 FM+
o oo 5| VRI = sveoips S —1 | FM—
o 71 Vel SGND |18 o DM—
e | o) 2
P bt ’W’ T470pF slvinz S VN3 |z . : DM+
R99 c28 o | QUT(+)2 = oUT(+)3[1 _
Us ——  "NA\N— c27 | 0.1UF
TO TUNER 7808 OPEN 0.047UF —— — PVCC2 PVCC3|15
L
oNt U our T ouT(-)2  ouT(-)3|s 5
V4 1 GND l PW_GND2  PW_GND313 <
GND j lcs0 |2 - 26 470UF gf
ON/OFF 01 €22 GND 1 )
4 Au
TROUT 0.047UF
5 \ \
@ [
TLSHQ . 25C2120 !
— | .
{
c21
> 0.047UF VREF
o) @)
C11 10UF D1 IN4148 R19 R20 R21 TEO
) 3K3 3K3 K3 Q o
{
Q5 9015
RS b
100K WL 25
» 0.1uF
03 1
9014 R47 Q4 9015
02 10K . * R37 10
2014 C'SLF:PF c1i | )
Ra R2 o = X1 18PF ¢32 ' To.0470F cas | cst c55 o
| . 16.9344MHz e , 0.0047UF (M) 4 % -
100K { R18 €33 T A —
- < 4 _
0 IgK 0.0WF c15 10R ) [ €20 47UF 0.047UF il R35 1K 100UF 1015:} s
c10 10U | L1/ aw . e R4 . = TR+
Lt [ — o 062 | NC R23 .
| 1000PF i - C19 0.1u 3K3 [ 3K3 . x ! FC+
Cl4 L 1 © 12 PD
J — —  C34 47UF T U3 TA2153FN VR
) 0—{ |
[ \}___‘. "
1000PF c13 0.1u ]I+ R34 11 somp |18 & m LD
17 14 e GND
RNT  10KX7 47UF —13 ¢37 FEN i) el R38 33K 9
R16 < R17 r | Sllololol+oll(olmlalololsloll-lololalololsni- 0.1u Ll 13
STEILI: 2 Sttt o o o e o ol
£ 8RRy OR35S 385332888 501522288 C36. 47UF 20 I 47 ¢
TO MCU ¢z =— =~ X zee2nuEER ISP btz i i ° €4 [0.22UF RFRP  TEB R40 K 7
e 7l b e |5 |2 200 P =R >z S = ¥ ¢4 [O220F | Mg g O R BAANRST =1 | B
CN7 $470VSR 50 22 RreT S | roradVAVAY
- 210 vRer 122 ¢ C57110.220F [ 53 LoO 3 R42 47K 5 A
pCT 1 40VDD TRO 7% i 22| PKC MDI D
RST 5 OVR 190 Az IR csa! Mo.1uF SRFRRIN. TN 7 R43 33K 4
CCE 2 Py 52%55%‘ e 8 3 - b TPl 2 3 E
Buck | L& ik . e 2 ol ] | e
4 01 T3
BUSO I euso Rgﬁzﬁjz * S c49 ° 28loF0 cuAD [ | ve
BUS1 S [ 2]8YS! TC9462AF RFCT (22 e C58 ¢ 29 5\p 2
3]8USZ 39 S 0.1UF 5PF T 30 RFGC
BUS? 6 4BUS3 AVDDI =35 RFN2  vee | ™M
5VDD5 RFI 57 Py
BUS3 z 6l 02K Avsst [38 46 90 sTon ¢56 R44
57 VCOF ; 1 1UF
oo : 02 S:é%yb VEOREF :§ Tasrr 'T Ea— g, 0.1UF
g S 0.047 T
CD_SQ_& 10 A YV ST e i s 2| (0047 o
— S lorys tr> xwom<rrxsnEoSEa. 2 e R50 C53 | 47
R15 HolRESR=<558, S5aREhnESLE808R0o3E C45 R ¢ -
oNg ok Ly (J;DafmsDﬂaaszgm%&agszﬁs&z — =7 4| 5§ 220R ] Ea— .
MUTE d c9 c8 <13U7F T Helllelelrleklsallale e deckl=kls]  0.015UF | 38 a7pF 3| 2| 2 1
47UF K S Bl
CLOSE 2 T TO Y R27 — = = R33 €99 R45 5K1
OPEN 3 >~ o 15K 3 g = 100K TOPEN LR48 5K1
. . R48 5K1
ol « €43 0.1 C44 R52 % R49 m 5K1
el r et || LA 2
g 32290z gz | TAOB C42 |, 47UF 47UF 2K2 GND =+
o o I I I I N — [ R28 \ \nB8K__,
x| &
. R30_ A A IO
T 72
c5 A R14 3K3 5.6V
47uF T
CN3
LM-0P 2 T
IM—CL ; GND = 'DX1 0



R101 470 R102 K5 R103 2K2 R104 3K3 R105 4K7 R106 10K R107 130K
4%%" 4%% % 4% 4%%
j— %%‘op SW101 SW102 SW103 SW104 Fswios SW106 SW107
PRESET  [pROGRAM | TUNING+/|PLAY/ cD VOL + |POWER
SKIP + PAUSE STOP
R4 470  R108 K5 Riog 2k2 RIO 3K3 RINT 15K R112 130K
AN AN AN AN\ NV
5{;’(‘)‘1 N1
Lcoto1 _ V1o
150 :|.sw1os ]. SW109 ].swno swit ]. switz ' RST
e 1000p | ¢ TUNER/ [TUNING-/ |DOOR  [10ONE 20 | ceE
85328503085 8a SoRDRRRE S e SRNRIRARERSRARAS BAND SKIP — 3| BuCK
B333uunEHENRHE s MR R s b i 4 J_ | | guso
5
BUS1
= s BUS2
| BUS3
8]
L101 9
R115 10K SLT
M A o1 | corw
100uH R13 1K
TO TUNER R116 10K oo e
v
CNt03 R17 10K 2 CLOSE
LATCH[ PRI - y 3t | opwn
CLK| 2 AT = NTTE ™ RI1B 10K 4 | et
3 R129_1K X oerpaosNRLaeRERen ARt senET R121 > R120 §
DATA| [ W\ e oke : v oA
MUTE R130 10K R119 10K T | oLT
+5v| 18 v 24%
GND i’ RI31 10K
N T0 CD SERVO
c103 I’““ R132 10K oPsW
I v TMP87EP26F .
C104100u —‘j:l
M e
4 B
- ;
1 EPazseliSannnarels cLsw
1
Ll
ey B | =i
m w1
100uH
* Lo
-4 D104 +
A -
4148 oM o RIZE n.c. ‘T2
470u 6V3 32.768KkHz
= |:| l_‘ C1;|4| Q102 2sc2120Y R141
[®) 7.3728MHz o e L A ANV
RM101 c109 cio [ P 3% 10uF \S 2
25p 25p cn3 - _ R140 /2w
= = = = (X" o101 & R139
1K 1K
cts Lt cn cn7 by ,=i/mo2
I A 100u “T~ 0.1 10u 8V2
T
cio ot RI33  2K2 1 LT_l; TO AUDIO BOARD
+=( R145 10K S02 N L CN104
2% SI2 ! VOL CLK
crz0 47 Sz R142 100 LEDIO!
< e " SCk2 21 | voL DATA
R4 WAIT B 1 | voL sTB
L103 Q104 RI43 100 Y
% 1° oros DTA124ESA gggr ; 5212
RN
. O0H 4148 R147§ RESET LEDI02 0103 = | muTE
—= cus o8 10K +5V " DTC114YS 7 POWER
Iw’“ DTC114YS MCU UPGRADE 1 | Vunreg
< 1 F;: GND

MC-DX10

MICRO HI-FISYSTEM



AUDIO PCB

| voL LK
VOL DATA
CN202 1202 1C205 3 vOL STB
1 4
POWER 000— N EQ1
POWER P l ’L F.B. 1.5A GND. s EQ2
2 § MUTE
GND €203 €204 78L09
TUNER RQUT . I 104 220UF 2 Cg[V)VER ON/OFF
5 8
TUNER LOUT v
GND | = [ i C206 €207 == =200 L203 100uH o1 | GND
100UF 104 C.
CcD ngt\jg = c205 16V 22UF 16V sND
q 104
9 TO MCU
CD LOUT T T 212
TO CD BOARD :L c210 104
100UF 16V
*All Elect. Cap. are
Smm or 7mm
R214 R215 .
c213 R210 10K 5K6 5K6 low profile type
R262 E =
0 10uF /16V c223 J o g
cane — }j R211 3 3 IR
Urs 103(M) 6K8 i
10uF /16V = R207 1K (IS S A )
R263 - MW\ 8 g 8 8 B
2K2 R206 o o o E
ANV w
L 100R ;{ 5§ 9 9 3 9 8 5 8 o o o s e[ R208 1K 1c202 L 3k
8 2 2 2 2 5 % 8 § 8 5 £ & = c227 1 TC2078P —~ E:
$ 822 E 3 ¢ 2 g 3 - N.C. =228 z
L [c2m ¢ € NC. q - S
c217 =% —— IC201 TC9422 = S
5 =z 3 =
220UF /16V . Z
/ sz 5233 ¢35 333 EERE
FIEEEEEEEER R212 Tk S]]
1 l 2 A 6K8 -~
R260 o I e s
0 € R213 ST 8 8 8 I/0 PCB
= c215
N 0K R244 100R
Urs
10uF / 16V c221  C222 D1 IN4148 CN302
216 104(M)  6.8uF 6}
R261 V| 16V NP | 6224 225 l i o
2K2 ES 103(M) 104
10uF /16V - CN204 | CN301 A 4 €302 DC=IN
- fian W R et 470UF 16V
= ? 301
- 104
3 3 T
4 4 ‘—L
R301 3K3 =
5
: : s . onao3
1€204-C R258 —] 2 B 2
100R 100R * . > R304
1 fo
1C203C 0245 c251 40 100K
BA4558 10UF /16V 10UF /16V 10 10 ¢306c307
y 11| u g - 471 | AUDIO OUT
= 1 1 471
— - —J —J —e
cze2 — TO WOOFER UNIT
Gu\r R?;\A/\/WZK 1C204A = =
R253 BA4558 +
246 R247 p L
~ Rf;a;s csos  10UF
10uF /16V 10K Izzuur 6.3V
€248 | (104 Rf;‘: =
R257 1C2048 308
47K
= 253 BA4558 Yl
= H 25 R255 R259 71F
€249 10uF /16V R249 0201 7 ¢ WA + 10uF /16V
A 10UF 10K - R306
4v7 K 9
rosy 1C2038 L Cz47 R250 Q303 Q305 c309 100K CN305
T 25C1740 | ksR2003 471 R
- . 10uF /16V 10K -
BA4558 = L
R308 — R307
Q304 c310 100K LINE OuT
2501740 10uF /16V
)
+ 7/

MC-DX10

MICRO HI-FISYSTEM



SUB-WOOFER POWER PCB

R109 33K R108 33K __
c103 |
R110 33K
R101 + —:b—l IC1A
10K R103 BA4558
H_m c107 3 ; R114 2.2k C112 1UF
JPB1 22K + 47UF R106 4.7K |
IN c101 C105 _ il;
L Rr11s 390
101P RO1 10UF X
G 10K + R116[| & N
7 c1o8 22K || < + c116 N RSP
C I 1UF R107 30K < | SRz20F 8 o]
e I||- = = | o ©
! - | —“' c118 —o
LT R102 c1o9 =L cu7 104
.
—o
c102 22K R111 R117 ST 2.2UF H12v — |
101P 33K IC1B 29K -
T Ri02 R104 C106 7 5 BA4558 ica I
'—<»—|ﬂ ?-'\7 R115 22K o\ T 1 5 TDA2030A sp
10K 22K *+10UF R112 47K +”| T 4
= 113 C115 | R119 390 2
£ R113 30K S 13 1UF 102 Ly =
c104 c110 8 L& 3 R121 R123
1UF é (% 4.7K 2.2
R205 33K R204 33K ,ypp | L P U 12y 11
1"
34 I (6351[5)7 1c28 +12V
+\BA45518 R209 7.5K R210 7.5K BA4558 IC5
RO3 1‘\ 7 L 209 2:2UF 1 5 TDA2030A BSP
100K co1 333 > I]I + 4
223 /_n/ R215 2 c213
206 33K 1 R217 104
T 3 56K =
— 683
- R207 100K = R216
- 680 -12V R218
2.2
Y c212
T 47vF
_L_
+12v R303 100 =
D301 1N5401 ! R307, 1
A | 2K R304
| 1K
| D302 1N5401
A D303 1N5401 Y
}I 8 ZD1 C306
0 + C307
N\ D304 1N5401 S 8.2V 104 100UF
A\ © ]
_l_
/A D305 [Naooa DC JACK IN sSPOUT :
D306 1N4004 I L 4
/A D307 1N4004 1
| =
! N
A\ [D308N4004 IN LED1  R-SP L-SP
RLG

SUB-WOOFER OUT PCB

MC-DX10

MICRO HI-FISYSTEM



	1: Front Page
	Page 2
	Page 3
	Page 4
	5: Explo-1
	6: exp-2
	7: expl_3
	8: Tuner pcb
	9: Servo pcb
	10: MCU PCB
	11: Subwoofer pcb
	12: INCLUDED
	13: Cover page
	tuner pcb_Mar_8.pdf
	Page 1

	Cd top_Mar_8.pdf
	Page 1

	IO PCB _Mar_8.pdf
	Page 1

	Audio pcb_Mar_8.pdf
	Page 1

	Wiring pcb_Mar_8.pdf
	Page 1

	Wiring Cd pcb_Mar_8.pdf
	Page 1

	tuner-sch_Feb_7.pdf
	Page 1

	CD#2-sch _Feb_07.pdf
	Page 1

	Mcu-Cir _Feb_9.pdf
	Page 1

	audio#2-Cir_Feb_07.pdf
	Page 1

	Sub-Woofer_cir_Mar_8.pdf
	Page 1

	Graphic1.pdf
	Page 1

	Graphic1.pdf
	Page 1

	Sub-Woofer_cir_Mar_08.pdf
	Page 1

	Sub-Woofer_cir_Mar_8.pdf
	Page 1

	Wiring pcb_Mar_8.pdf
	Page 1

	Graphic1.pdf
	Page 1

	Graphic1.pdf
	Page 1

	Wiring pcb_Mar_17.pdf
	Page 1

	Wiring Cd pcb_Mar_17.pdf
	Page 1

	Wiring pcb_Mar_17.pdf
	Page 1

	Graphic1.pdf
	Page 1

	Graphic1.pdf
	Page 1

	Graphic1.pdf
	Page 1

	Graphic1.pdf
	Page 1

	Graphic1.pdf
	Page 1

	Graphic1.pdf
	Page 1

	Wiring pcb_Mar_17.pdf
	Page 1

	wafer tuner-sch_Mar_17.pdf
	Page 1

	Sub-Woofer_cir_Mar_17.pdf
	Page 1

	Graphic1.pdf
	Page 1

	Graphic1.pdf
	Page 1

	Graphic1.pdf
	Page 1

	Graphic1.pdf
	Page 1

	Graphic1.pdf
	Page 1


